FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
79
Mode Band Edge
U-NII-5_5.925-6.425 802.11be HE80_CH39_6145MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 - a5 -
i GE{Peak) WiFi 6E(Peak)
813 813 |
650 1 A WM«W
S b
48 48
Peak
325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBW B BN B B B B o g
1 58%.44 6121 86.20 -26.99 48.69 35.89 13.80 36.37 0.0 308 265 PEAK 1 6145.00 165,11 -=-ens =eeeen 9150 35.40 14.42 36.21 0.00 00 285 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
1 it
48 48
Av
) 325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBin B BN B B B B a g
1 5912.48 49.61 68.20 -18.59 37.89 35.12 13.76 36.36 @.00 308 285 AVERAGE 1 614500 99.50 ---ene -oeee- B5.89 35.40 14.42 36.21 .00 300 285 AVERAGE
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
79
Mode Band Edge
U-NII-5_5.925-6.425 802.11be HE80_CH39_6145MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 " a5 -
Wifi 6F(Peal WiFi 6E(Peak)
813 813 |
644 1 650 W
(et
48 48
Peak
325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5916.68 60.69 66.20 -27.51 48.17 35.13 13.75 36.36 0.0 229 360 PEAK 1 6145.00 114,54 -eeme woeeen 10108 35,34 1424 36.22 0.0 229 360 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 / A |
1
48 48
Av
) 325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5989.60 49.54 68.20 -18.66 37.01 35.12 13.77 36.36 @.00 229 360 AVERAGE 1 6145.00 183,26 =--=nn ==---- 9.5 35.34 14.24 36.22 0.00 229 360 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 1‘ b .
o et o s b o
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12299.00 45.60 74.80 -28.40 52.33 39.00 19.13 6466 @.08 -~ -- PEAK 1 12290.00 45.01 74.80 -28.99 SL74 39.80 19.13 o466 @.08 -~ -- PEAK
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak Ao O A : W
AR A by A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12450.00 44.80 74.80 -29.20 5L.37 38.65 19.59 6461 @.08 -~ -- PEAK 1 10450.00 44.86 74.80 -29.14 5L.43 38.65 19.59 6461 @.08 - - PEAK
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““Loziml(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
L | § 1
Peak me AR s A i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.08 4492 83.20 -43.28 50.68 39.30 19.66 6472 @.00 -~ -- PEAK 1 1770.00 45.40 83.20 -42.80 SL.16 39.30 19.66 6472 @.08 -~ - PEAK
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
83
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE160_CH47_6185MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
Mt VIER W el
= i
813 VN 813 |
650 1 5
b ot hrehatbath s o
ARt
48 48
Peak
325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 591476 61.45 86.20 -6.75 48.92 35.13 13.76 36.36 0.0 308 171 PEAK 1 6185.00 99.78 ---eee weeee- B5.79 35.50 14.66 36.17 0.00 0@ 171 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) il WIFLSE(AVG)
50 w ! 5 |
48 48
Av
) 35 35
163 163
825 5913, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5825.60 49.69 68.20 -18.51 37.87 34.85 1413 3636 @.00 308 171 AVERAGE 1 6185.00 87,72 =--ems =eeee- 7378 3547 1465 3608 0.0 300 171 AVERAGE
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
83
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE160_CH47_6185MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 1
i1 -+ 95 -
Wifi 6E(Peak) I WiFi 6E(Peak)
i3 LW |
50 1 A
o W m
LML | UAL iy il
44 L
Peak
125 128
163 163
825 513, 6001, 6089, Ll 7] 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5910.80 62.26 86.20 -15.% 49.73 3.2 13.77 36.36 0.0 298 B PEAK 1 6185.00 110,30 ----nn -=---- 96.74 35.50 14.19 36.03 0.00 2% 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134
1
i1 95
i3 LW
WEFLSE(AVG) Il WIFLSE(AVG)
i J i |
@4 L
Av
) 125 128
163 163
825 513, 6001, 6089, Ll 7] 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MeddnBin B BN B B B B a g
1 5827.20 49.68 68.20 -18.50 37.09 34.85 14.11 36.37 0.0 2% B AVERAGE 1 6185.00 9841 ---eme weeeen B4.40 35.50 14.66 36.17 0.0 2% i AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““Loziml(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
it . 1 § {
Peak AR S A ok A AR M
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.08 45.20 74.80 -28.80 5L.57 39.07 19.40 o464 0.0 - - PEAK 1 12370.00 45.19 74.80 -28.71 5L.66 39.87 19.40 o464 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C119 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 ; y AR RRR O Svo e
T D b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp s TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12699.09 45.68 74.00 -28.92 5L.61 39.19 19.63 64.75 .00 == PEAK 1 126%9.00 45.18 74.80 -28.72 SL21 39.19 19.63 6475 @.08 -~ -- PEAC
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
86
Mode Band Edge
U-NII-5_5.925-6.426_802.11be HE320_CH63_6265MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
M/\J"\ hal Wi EPea]
Y ¥ v\ w T T
o WiFi GE{Peak) L
B0 1 i
iy
48 48
Peak
325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7338.06 63.39 74.00 -10.61 48.74 35.80 15.04 36.19 0.0 308 174 PEAK 1 6265.00 16161 ---enn ==e--- .55 35.50 1473 36.07 0.0 00 174 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLSE(AVG)
650 5
WHSE[MVG)
48 48
Av
) 325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 734488 5L74 54.00 -2.26 37.07 35.80 15.06 36.19 @.00 308 174 AVERAGE 1 6265.00 89.93 ---ems -oeee- 75,81 35.49 1471 3608 0.00 300 174 AVERAGE
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
86
Mode Band Edge
U-NII-5_5.925-6.426_802.11be HE320_CH63_6265MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
[ WiFi GE(Peak
o WiFi GE{Peak) L |
50 S N S 1 — B0 W
48 48
Peak
325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7299.84 64.09 74.00 -9.91 49.57 35.80 14.91 36.19 0.0 308 359 PEAK 1 6265.00 168,27 =--=ns ==---- 94,41 35.50 1451 36.05 0.0 00 359 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
i
45 a5
813 813
il WIFLSE(AVG)
650 5 |
L ‘ 11 WELGEVG)
48 48
Av
) 325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MeddnBin B BN B B B B a g
1 72629 5L74 5400 -2.26 37.32 35.80 14.81 3619 @.00 308 359 AVERAGE 1 6265.00 96,97 ---ene -eeee- 83,05 3570 1415 36,63 0.00 300 359 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak MMWMMWWW DWWWWMMMWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12530.08 44.95 74.80 -29.85 5L79 38.20 19.75 6479 @.08 - -- PEAK 1 12530.00 45.35 74.80 -28.65 5219 38.20 19.75 6479 @.08 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C123 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
mL&veI(dBu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak mwwmw DMWMMW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12670.00 46.07 83.20 -42.13 5L.43 39.30 19.95 o461 @.08 - -- PEAK 1 12870.00 45.69 B88.20 -42.51 5L.65 39.30 19.95 646l @.08 - -- PEAC
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1
Peak " et g o e noN ittt
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12950.00 46.62 88.20 -42.18 5L.31 39.25 20.00 64.56 .00 == PEAK 1 12950.00 45.37 88.20 -42.83 S0.66 39.25 20.02 64.5 @.00 - - PEAK
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 1 i, A AR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13630.08 45.95 83.20 -42.25 5L.4@ 39.17 19.89 6451 @.08 -~ -- PEAK 1 13830.00 46.15 83.20 -42.05 SL.6@ 39.17 19.89 6451 @.08 -~ -- PEAK
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBle] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak 4 * b 1‘
PPN AT | s e
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12899.08 45.95 83.20 -42.25 5L.33 39.30 20.01 64.69 @.08 -~ -- PEAK 1 128%.00 45.64 88.20 -42.56 5L.@2 39.30 20.01 64.69 @.08 - -- PEAK
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ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it 1 § 1 l%
Peak WMWWW*WLW“ TN STTBTESN—W
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12970.00 46.03 83.20 -42.17 S5L.6L 39.23 19.86 64.67 @.08 -~ -- PEAK 1 12970.00 45.60 B83.20 -42.68 SL.IB 39.23 19.86 64.67 @.08 -~ - PEAK
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 488 1 PPN P § ‘ 1 ” MM
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12930.00 44.83 88.20 -43.37 S0.1o 39.27 20.03 64.57 .00 PEAK 1 12930.00 44.40 83.20 -43.80 49.67 39.27 20.03 6457 @.00 -~ - PEAK
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Report No. : FR452305C
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Peak 0 s — W,L mmw

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13670.00 46.68 83.20 -41.52 5L.92 39.13 .12 64.49 @.00 - -- PEAK
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10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13670.00 46,18 88.20 -42.02 SL42 39.13 20.12 6449 0.0 - - PEAK
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FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical

1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
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wl 1] | . | ————— |
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Peak oAl A, st o st TR
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Avg

163 163

10000 11600, 13200, 14800 16400 18000 10000 11600, 13200, 1 16400. 18000

Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13399.00 47.70 74.80 -26.30 52.62 39.20 20.16 6426 0.00 100 360 PEAK 1 13390.00 46,34 74.80 -27.66 5L.26 39.20 20.16 6426 0.00 300 360 PEAC
2 13399.08 35.37 54.08 -18.63 40.29 30.20 .16 6428 0.0 100 368 AVERAGE 1 13399.08 35.31 54.80 -18.69 40.33 30.20 20.16 64.28 0.0 300 368 AVERAGE
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Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
WH-ﬁEI@ WFI-ﬁEI@
483 ! il C
Peak oyt [
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13710.00 49.11 88.20 -39.09 53.71 38.88 20.56 63.%6 .00 == PEAK 1 13710.00 46.54 83.20 -41.66 5L.14 38.80 20.56 63.% @.08 -  -- PEAC
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
1 1
Peak MWWWWWW nwmwﬂlml
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.00 46.47 83.20 -41.73 S5L75 39.07 20.27 6462 @.00 - -- PEAK 1 13130.00 46.54 83.20 -41.66 SL.82 39.87 20.27 6462 @.08 - -- PEAK
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Report No. : FR452305C

IHz dBulfm dBuv/m 0B BV dB/m
1 13370.00 45.63 74.00 -28.37 50.85 139.20

0.4 6456 6.8 - - PEAK

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B3 | 813 |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
LI 1 § 1
Peak wmmmmw Wm
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
1 13370.00 45.41 74.00 -28.59 50.63 30.20 .14 6456 8.8 -~ - PEMC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 1‘ e y 1‘
i s s et U ——————r R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1369.08 45.68 83.20 -42.52 50.65 38.81 20.54 6432 @.08 -~ -- PEAK 1 136%9.00 45.71 88.20 -42.49 S0.68 38.81 20.54 6432 @.00 -~ - PEAK
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Pol. Horizontal Vertical
mLmI(dBle] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak qumwwmdmﬂwmwwnmﬂ“ﬁNMﬂh numewWWmuw iy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13050.08 43.63 74.80 -30.37 45.83 39.10 20.29 6459 @.00 -~ - PEAK 1 13250.00 44.24 74.80 -29.76 49.44 39.10 20.29 6459 @.00 -~ - PEAC
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
48 1 : 1
Peak g Ao A A
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13410.08 4331 83.20 -44.89 48.50 39.19 20.17 6455 @.08 -~ -- PEAK 1 13410.00 4338 88.20 -44.82 48.57 39.19 .17 6455 @.00 -~ - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 : y :
s R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13570.08 45.9 83.20 -42.26 5L.1e 38.96 20.33 64.45 @.08 -~ -- PEAK 1 13570.00 45.40 88.20 -42.80 50.5 38.96 20.33 64.45 @.00 -~ - PEAC
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Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— ] i — — ]
i wma@ i wma@

Peak mwm 1*%% DWMWMMWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13330.08 45.78 74.80 -28.22 5L.67 39.20 20.08 64.57 @.00 -~ -- PEAK 1 13330.00 4.9 74.80 -29.04 50.25 39.20 20.08 64.57 @.00 - - PEAC
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Pol. Horizontal Vertical
1‘,u“u!\mi(li&]‘ﬂm) 0 Level (dBuVim)
1138 138
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w - . | A — |
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Peak WWWWWW i b ‘““ P '“*.“M“MW
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Avg h7A
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real dnt Cable Preamp  Aux APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dwvfn dBuv/m A8 BV dB/m BB B dB o deg -
1 13799.00 55.06 88.20 -30.14 62.63 38.80 20.50 63.67 0.00 113 310 PEAK Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
2 13798.0@ 46.61 68.26 -21.59 SL.13 38.88 20.49 63.86 @.68 113 310 AVERAGE 1 13790.00 49.29 88.20 -38.91 53.06 38.80 20.50 &3.87 0.0 - - PEAC
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Pol. Horizontal Vertical
1‘,““Lewel(llBIJ‘ﬂm) 0 Level (dBuVim)
138 1
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Avg h7A
163 1
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos .
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dwvfn dBuv/m A8 BV dB/m BB B dB o deg -
1 13%99.09 5491 88.20 -33.29 59.45 38.89 20.57 c4.00 0.00 100 360 PEAK Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
2 13%98.08 43.24 68.2¢ -24.96 47.76 38.88 20.61 641 0.8 100 360 AVERAGE 1 13990.00 49.36 088.20 -38.34 53.%0 38.89 20.57 odoe 0.0 - -- PEAC
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

105
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH229_ 7095MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
B0 * B0 W
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7146.28 63.75 86.20 -14.45 49.35 35.80 14.80 36.20 0.0 303 270 PEMK 1 7095.00 113,26 ---ens ==eee- 95.80 35.81 14.85 36.20 .00 303 270 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 5 |
1
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.88 52.80 68.20 -15.40 38.37 35.80 14.83 36.20 @.00 303 270 AVERAGE 1 7895.00 16175 ---ens =eeeen 7.3 35.83 14.80 36.20 0.0 303 270 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

105
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH229_ 7095MHz
ANT TxBF 1S4T
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim :
1138 1134
45 -+ a5 .
| Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
B0 ! B0 ————
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.40 63.95 86.20 -24.25 49.51 35.80 14.84 36.20 0.0 199 318 PEAK 1 7095.00 123,95 =--ene woeeen 109.49 35.81 14.85 36.20 0.0 19 318 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
1
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 53.38 68.20 -14.99 38.86 35.00 14.84 36.20 @.00 199 318 AVERAGE 1 7895.00 110,81 ---ens =oeee- 96,38 35.83 14.80 36.20 0.0 19 318 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical

1‘,mu!\iei(IIBIMm] o Lewvel (4Bu/m)
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Avg

163 163

10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 14199.00 64.49 88.20 -23.71 68.76 39.00 20.74 64.61 0.00 300 318 PEAK 1 14199.00 65.05 88.20 -23.15 69.32 39.00 20.74 64.6L 0.00 166 359 PEAK
2 14199.00 49.67 68.28 -18.53 53.95 30.80 20.73 6461 0.0 380 318 AVERAGE 1 14199.08 49.69 68.20 -18.51 53.94 30.80 20.76 64.61 0.0 166 359 AVERAGE
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106
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH233_7115MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 i -
ok Wifi 6E(Peak) WiFi 6E(Peak)
B3 W B3 |
50 i A it
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 75.63 86.20 -10.57 61.19 35.80 14.84 36.20 0.00 308 269 PEAK 1 715,08 9135 -=eeme weeeen 76,88 35.80 14.87 36.20 0.0 00 269 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
813 813 1
M WIFLBE(AVG) WIFLSE(AVG)
50 J \ 5 |
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 56.52 68.20 -11.68 42.08 35.00 14.84 36.20 0.00 309 269 AVERAGE 1 7115.00 8L50 ---ens -eeee- 6703 35.80 14.87 36.20 0.0 300 269 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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106
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH233_7115MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .l
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
650 A L gttt
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 86.89 86.20 -1.31 72.45 35.80 14.84 36.20 0.0 196 234 PEMK 1 7115.00 160,35 ----ns -=e-e- B5.88 35.00 14.87 36.20 0.00 1% 234 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 J k 5 |
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 65.72 68.20 -2.48 5125 35.00 14.84 36.20 @.00 195 234 AVERAGE 1 715,00 90,34 --eeme oeeeen 75,05 35.00 14.89 36.20 0.00 19 234 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
1 i
Peak . R ————ey
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14230.00 46.40 83.20 -41.80 50.58 39.06 20.78 64.e2 @.00 -~ -- PEAK 1 14230.00 46.18 83.20 -41.92 S0.46 39.86 20.78 64.62 0.0 -- - PEAC
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Pol. Horizontal Vertical

1ML&W&I(ll&Mm] o Lewvel (4Bu/m)

1138 134

915 975

wl 1] | . | ————— |

| U L] kP \ 1 DL vinkpa

P — o T ] I ] F1) — o T ] I ]

" T L] e I L e
Peak olbtiniey " “m .i:u T W“I A A I T u.vw

35 !
Avg

163 163

10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13850.09 50.83 88.20 -37.37 55.55 38.80 20.63 64.15 0.00 300 360 PEAK 1 13850.00 50.69 88.20 -37.51 S5.41 38.80 20.63 64.15 0.00 100 360 PEAC
2 13850.00 41.83 68.28 -27.17 45.75 38.80 20.63 6415 .00 300 368 AVERAGE 1 13850.08 40.19 68.20 -28.81 44.92 38.80 20.62 6415 0.0 180 368 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Pol. Horizontal Vertical
1‘,““Ltz\mi(IIBIMm) 0 Level (dBuVim)
1138 138
975 074
w - . | — — |
\ i L] vikepa) i i Vi E e
65'0_‘ | — I I I ] 6‘ —_— J— i
| | U “ L WF‘-!"JEI@ wma@
m WLl Ll " ol -
Peak o A
325
Avg h7A
163 1
10000 1600, 13200, 14800 16400, 18000
Frequency (MHz) 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos .
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dwvfn dBuv/m A8 BV dB/m BB B dB o deg -
1 14610.00 50.88 88.20 -37.32 55.36 38.91 20.60 63.99 0.00 100 360 PEAK Mz dowu/m duv/m A3 B dBm A8 dB dB o deg
1 14010.0@ 39.87 68.26 -28.33 44.27 38.92 20.67 63.99 @.08 100 360 AVERAGE 1 14p10.00 43.67 88.20 -39.53 5315 38.91 20.60 6399 0.0 - - PEAC
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

109
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE40_CH227_7085MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 .
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
B0 ! B0 Ly s o
bt e
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 718148 63.74 86.20 -24.46 49.46 35.80 14.68 36.20 0.0 291 248 PEMK 1 7865.00 189.75 =--ens -oeee- 95,3 35.83 14.80 36.20 0.00 291 248 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 [ 5
1
s ‘ s
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 718.84 5377 68.20 -14.43 39.34 35.80 14.83 36.20 0.00 291 248 AVERAGE 1 7865.00 100,53 ----nn --e-e- 56,67 35.81 14.85 36.20 0.0 291 248 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

109
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE40_CH227_7085MHz
ANT TxBF 1S4T
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
B3 1 B3 |
50 A ittt e
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.80 8.65 66.20 -B.15 65.61 35.00 14.84 36.20 0.0 184 231 PEMK 1 7865.00 117,97 =--ene woeeen 103,54 35.83 14.80 36.20 0.0 184 231 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
1 WIFLBE(AVG) WIFLSE(AVG)
50 \\\_A 5
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 66.54 68.20 -1.66 52.19 35.00 14.84 36.20 @.00 184 231 AVERAGE 1 7865.00 17,53 ---ens -eeee- 93,07 35.81 14.85 36.20 0.0 184 231 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — I P ] I ] F1) — o . T ] I ]
| gl L) e | g L e
m d I § i
Peak i ISR TS R R iy
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800, 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 14170.00 60.58 88.20 -27.62 64.76 39.00 20.83 4.6 0.00 307 97 PEAK 1 14170.00 58.47 88.20 -29.73 62.65 39.00 20.83 64.6l 0.00 211 349 PEAC
2 1417000 46.28 68.28 -21.92 SB.46 30.00 20.83 6481 0.0 387 97 AVERAGE 1 14176.08 46.88 68.20 -21.32 516 30.80 20.83 64.61 .00 211 349 AVERAGE
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ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 31‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 1
Peak T ———— ————_ e ——— ——————_
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13899.00 46.58 88.20 -41.62 SL.16 38.88 20.73 64.11 .00 == PEAK 1 13899.00 46.55 88.20 -41.65 SL.13 38.80 20.73 6411 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
111
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE80_CH215_7025MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WiFi GE(Peak) WiFi GE(Peak
813 813 |
B0 f B0 S————
bl
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71%.62 63.78 86.20 -24.40 49.56 35.80 14.62 36.20 0.00 308 248 PEAK 1 7625.00 168,15 ---enn =oeee- 93.9 35.88 1458 36.21 0.0 00 248 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
i
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 w 5 |
I} i 1
48 48
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7159 53.53 68.20 -14.67 39.09 35.80 14.84 36.20 0.00 309 248 AVERAGE 1 762500 97.16 ---ens =eeeen B3.09 35.80 14.46 3619 .00 300 248 AVERAGE
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
111
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE80_CH215_7025MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
' Wifi 6E(Peak) WiFi 6E(Peak)
L
813 813
MWWWMW
50 w 5.
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71554 7304 86.20 -15.06 58.78 35.00 14.84 36.20 0.0 129 230 PEAK 1 7625.00 115,30 ---enn =eeeen 181235 35.80 14.45 36.20 0.0 129 230 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
i
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5
48 48
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.10 61.83 6B.20 -6.37 47.39 35.80 14.84 36.20 0.00 129 230 AVERAGE 1 7625.00 104,67 =--enn =eeee- 50.60 35.80 14.46 3619 0.0 129 230 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
U WH-ﬁEI@ do WFI-ﬁEI@
Peak . [ FR—————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14850.00 45.12 83.20 -40.08 52.34 38.95 20.83 cd.ee @.00 -~ -- PEAK 1 14850.00 47.95 88.20 -40.25 5217 38.95 20.83 cd.ee @.0p - - PEAC
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

112
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE160_CH207_6985MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .
Wifi 6E(Peak) WiFi 6E(Peak)
813 813
1
Bl |y B0 A ——
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713164 78.43 88.20 -17.77 56.08 35.80 14.83 36.20 0.0 117 279 PEMK 1 6985.00 16147 =--enn =eeeen §7.17 35.90 14.61 36.21 0.0 117 279 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) il WIFLSE(AVG)
5.0 5 |
1
48 48
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 7136.68 57.43 68.20 -10.70 43.06 35.00 14.82 36.20 @.00 117 279 AVERAGE 1 6985.00 9190 ---e-s -oe-e- 7,60 35.90 14.61 36.21 0.0 117 279 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
112
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE160_CH207_6985MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 .l
I Wifi 6E(Peak) il WiFi 6E Peak)
813 i 813 |
50 A W
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.31 73.56 86.20 -14.64 59.12 35.80 14.84 36.20 0.0 339 33 PEAK 1 6965.00 11031 ---enn =oeeen 96.26 35.80 14.45 36.20 0.0 339 338 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
| 4 WIFLBE(AVG) Ll WIFLSE(AVG)
650 5 |
48 48
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7137.64 65.56 68.20 -2.64 5115 35.80 14.81 36.20 @.80 339 33 AVERAGE 1 6985.00 97.90 ---e-s -ee-e- B3.84 35.81 14.46 36.21 0.0 339 338 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak R RS TR L [ PPV PPR PRV PR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13970.08 45.99 83.20 -42.21 50.50 38.87 20.64 64.02 @.08 -~ -- PEAK 1 13970.00 46.41 83.20 -41.79 50.92 38.87 20.64 ed.@2 0.0 -- - PEAC
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ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol.

Horizontal

yleelBiin)

134

\
i Wi Pk

]
I WRAEAG)
Peak MMWWW&W

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13850.08 45.3 B83.20 -42.84 50.78 39.15 20.08 64.65 @.08 -~ -- PEAK

Vertical
6 Level (dBuVim)
1134
95
B1 ’I_ ] ‘
| WiFiBE{Pegk)|
] — — ‘
U WFI-ﬁEI@
ol 1
P b A
3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13850.00 45.20 88.20 -43.09 S.62 39.15 20.08 64.65 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

: C160 of C186




ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 1‘ ropFvAST b !
A At it it s m————AA L
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13099.00 45.46 83.20 -42.74 50.81 39.11 20.17 o463 @.00 - -- PEAK 1 1309000 45.93 88.20 -42.27 SL28 39.11 20.17 o463 @.08 - - PEAC
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TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19




ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol.

Horizontal

yleelBiin)

134

\
i Wi Pk

]
i WREA

Peak mwwmmmW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13610.08 45.43 83.20 -42.77 5L.20 39.19 19.70 64.66 @.08 -~ -- PEAK

Vertical
el B}
1134
is
m a W ‘
| E[Peak)
i — — ]
i wma@

s i wedari o ettty

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13610.00 45.24 83.20 -42.9 5Ll 39.19 19.7% 6466 @.08 -~ -- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ U, WFI-ﬁEI@
m ol
Peak A A “‘“,“-WW‘LWW s b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13750.08 47.92 88.20 -40.28 52.82 36.88 20.55 64.55 .00 == PEAK 1 13750.00 49.41 88.20 -38.79 54.31 38.80 20.55 64.25 @.08 -~ - PEAC
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Pol. Horizontal Vertical
1‘,““Loziml(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak 4 | b 1
[WHFSSRIITE ¥ IFRSTSUAPON, bl ki
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13770.08 4773 83.20 -40.47 52.63 38.80 20.53 643 @.00 -~ -- PEAK 1 13770.00 46.9 B83.20 -41.26 5L.84 38.80 20.53 64.3 @.08 -~ - PEAC
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Pol. Horizontal Vertical
1‘,““mellilﬂlj‘ﬂrn] 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
L 1 § 1
Peak WWW WWMWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13730.00 45.33 88.20 -42.87 50.26 38.80 20.55 64.28 .00 == PEAK 1 13730.00 45.82 88.20 -42.38 50.75 38.80 20.55 64.28 @.00 - -- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
B1.3_ [ | B1‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
483 i il 1
Peak WWW“MWM WMWWW
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13650.00 46.05 83.20 -42.15 5L.69 38.85 20.47 6436 0.0 -~ -- PEAK 1 13650.00 4672 88.20 -41.43 SL76 38.85 20.47 6436 @.00 -~ -- PEAC
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
L 1 § 1
Peak PRSP APREEEG——G—. TR —" Ty PR THRRRP—— T
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.08 45.35 83.20 -42.85 50.86 39.30 19.89 6470 @.08 -~ -- PEAK 1 12850.06 45.70 88.20 -42.50 SL.21 39.30 19.89 c47e @.08 -~ -- PEAC
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
m ol
Peak T [FIRRBPSRTRRRITRRIE b WJM W
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13070.08 45.25 83.20 -42.95 50.45 39.03 20.38 6461 @.08 - -- PEAK 1 13070.00 45.30 88.20 -42.99 50.50 39.83 20.38 64.6L @.08 - - PEAC
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s RO b !
e e FRETRRPEE T PR e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1349.00 44.61 83.20 -43.59 49.71 39.11 20.31 6452 @.o8 -~ -- PEAK 1 134%0.00 44.45 88.20 -43.75 49.55 39.11 20.31 o452 @.o8 -~ - PEAK
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123
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE320_CH191_6905MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
i g 1, WA EPes
1 f vy il
o w V WiFi GE{Peak) L |
650 5
48 48
Peak
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 733050 64.04 7400 -9.95 49.41 35.80 15.02 36.19 0.0 308 254 PEAK 1 6905.00 16167 ---=ns ==e--- B7.44 3571 1458 35.95 0.0 00 254 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLSE(AVG)
50 5
4 WIF-SE(AVG)
48 48
Av
) 325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 7283.56 51.84 54.00 -2.16 37.37 35.80 14.86 3619 0.00 309 254 AVERAGE 1690500 90.44 --eeme weeeen 76,21 3571 1450 35.95 0.00 300 254 AVERAGE

Sporton International Inc. (Kunshan)
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123
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE320_CH191_6905MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
L WiFi GE(Peak
o WiFi GE{Peak) L |
B0 | B LY,
48 48
Peak
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 7277.68 6418 74.00 -9.82 49.72 35.80 14.85 3619 0.0 258 10 PEM 1 6905.00 108,68 ----nn -=---- 94,46 35.69 1458 35.97 0.0 /8 10 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 it 1
813 813
i WIFLSE(AVG)
50 5
WIF-SE(AVG)
48 48
Av
) 325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 7250.44 52.89 54.00 -L11 38.51 35.80 1477 3619 0.0 258 10 AVERAGE 1 6905.00 95.90 ---e-s -ee--- BLGS 35.69 1458 35.97 0.0 258 10 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““Loziml(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak s R o A 4‘
A g g
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13610.08 44.55 83.20 -43.65 49.42 38.80 20.50 6419 @.00 -~ -- PEAK 1 13610.00 4427 83.20 -43.93 49.14 3B.80 20.52 6419 @.00 -~ - PEK
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Pol. Horizontal Vertical
Level (dBuVim) o Level (dBuV/m)
.7 T1.7|
3 633
5 WE% 550 WIFL 6E PEAK|
457 : 4617 r
— -
383
b 5
1 3 e 300 i rl 5 v b
2 L 2 /1 s
2.7 e A | "
Y w “'\‘1 TR 2.7 WM”WN g Al
133 w 133 \,ﬂml’"
Peak 50
33
7 M7
“%30 100 2000 300. 400 500. 600  700.  800.  00. 1000 W 0 0. 300, 400, 500, 600, 700, 800, 900, 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp AfPos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Less Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wz dBub/m dB dBuV/m  dBuV  dB/m a8 a8 m deg MHz dBuv/m dB dBuv/m  dBuv  dB/m EE dB am  deg
1 71.71 28.49 -11.51 40.00 47.33 12.84 1.28 32.96  --- - Peak 1 30.00 20.94 -19.06 40.80 20.93 23.00 @.71 32.76  ---  --- Peak
2 149.31 23.17 -20.33 43.50 37.16 16.95 1.85 32.86 - - Peak 2 152,22 22.73 -20.77 43.50 36.73 16.94 1.87 32.81  ---  --- Peak
3 470.38 22.92 -23.08 46.00 28.85 23.56 3.31 32.74  ---  --- Peak 3 360.63 31.77 -14.23 46.80 42.70 19.33 2.64 32.99  ---  --- Peak
4 665.35 26.27 -19.73 46.00 26.43 26.63 3.94 3273 --- - Peak 4 39375 27.06 -18.94 46.80 35.89 21.75 3.83 32.81  ---  --- Peak
5 862.26 29.71 -16.29 46.00 28.57 29.23 448 32.57  ---  --- Peak 5 679.99 26.12 -19.38 46.80 28.23 26.66 3.99 32.76  ---  --- Peak
6 959.26 31.76 -14.24 46.80 29.21 30.67 4.74 32.26 ---  --- Peak 6 049.55 38.93 15.67 46.69 25.58 29.94 4.71 3230 - - Pesk
Lavel {dBuVim)
- L
)
1050 1050
00 — 904 —T—
150 —u = 150 SSSs =
(0.4 600
Peak inn L WELSEAVG]
£ T Mot i a4 Tl W J LY aido My i Sty fapirdophe W‘WWWW
et e T 1t hall T T il bl !
300 30
150 150
18000 2400 20, . 0 o TE0 2. . 5600 0000
Frequency (MHz) requency (M2
Sporton International Inc. (Kunshan) Page Number 1 C173 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



e’ FCC TEST REPORT Report No. : FR452305C

SPORTON LAB.

<Co-location>

Radiated Spurious Emission Test Modes

Mode Band (%a:g Antenna Modulation Channel Frequency g::: RU Remark
2400-2483.5 2400-2483.5 CDD 1S4T 802.11BE EHT40 9 2452 MCSO0 - -
1 U-NII-1 5.15-5.25 |CDD 1S4T 802.11a 48 5240 6Mbps - -
U-NII-8 6.875-7.125 CDD 1S4T 802.11BE EHT20 233 7115 MCSO0 RU52*4 -

Summary of each worse mode

Mode Modulation Ch. (Flvrlquz) (dléi\ﬁm) (dléiun\]/i/tm) M(zrg)in Pol. Z?/Zk Result | Remark
802.11BE EHT40 9 2484.58 51.67 54.00 -2.33 V | AVERAGE Pass | Band Edge
802.11BE EHT40 9 7356.00 42.65 74.00 -31.35 \% PEAK Pass = Harmonic

802.11a 48 | 5396.42 49.06 54.00 -4.94 V | AVERAGE Pass | Band Edge

! 802.11a 48 | 10480.00 45.04 68.20 -23.16 \Y PEAK Pass = Harmonic
802.11BE EHT20 233 7125.00 67.75 68.2 -0.45 H | AVERAGE Pass | Band Edge
802.11BE EHT20 | 233 - - - - - - - Harmonic

Sporton International Inc. (Kunshan) Page Number : C174 of C186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
Radiated Spurious Emission Test plots
1
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11BE EHT40_CH9_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
i
1138 1138
95 95
B FC{PART 15C B FCCPART 15C
5.0 ] 50
iy - "
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 135134 5.77 7400 -16.23 49.97 3LBL 7.05 37.06 6.0 262 159 PEMK 1 245000 115.95 74.00 4195 107.33 3.3 7.19 36.95 6.0 262 159 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
95 95
813 813
5.0 50
FCC PARTA5C (AVG) FCCPART15C (AVG)
iy 1 45.3“«/] \
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 137955 44.26 54.00 -9.74 36.12 32.10 7.09 37.05 6.0 262 159 AVERAGE

1 2450.00 184,36 54.00 50.36 95.74 32.3

719 36.95 6.80

262 159 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Fundamental
1H|.M(dmlwml
1138 w MMM\'\“
915 W \M
B3
"oy FOC PART 150
0 M. 1
- MW [ARE PR
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249186 63.36 74.00 -10.64 5444 3148 7.7 3683 600 262 159 PEMC

Lol

134

FCC PART15C [AVE)
. T
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2485.% 43.19 5400 -5.71 3940 347 7.6 3684 600 262 159 AVERAGE
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1
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11BE EHT40_CH9_2452MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FC(JPART 15C B FCCPART 15C
50 1 W B0 |
" " m SR YT Y At 11 Fy TP RO BT P
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238631 59.58 74.00 -14.42 5137 3216 7.00 37.05 6.0 132 303 PEMK 1 245000 118.01 74.00 44.01109.35 32.39 7.20 36.93 6.0 132 363 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCCPARFASC (AVG) FCCPART15C (AVG)
a8 | mw [R—
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 238631 45.85 5400 -8.15 37.64 3L16 7.10 7.05 6.00 132 303 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.00 106,83 54.00 5183 98.17 3.3 7.0 3693 .00 132 303 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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Pol. Vertical Fundamental
1H|.M(|mlwml
HM )“WA”\& ety -
N w\
a5 \‘W
B3
", FCC PART15C
T
650 W“"w ‘ "
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248680 68.02 74.00 -5.98 59.13 347 7.6 3684 600 13 303 PEMC

Lol

134

4| FCCPART15C (AvG)

T T
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 LS8 5167 5400 -1.3 4079 3147 7.6 3685 600 132 303 AVERAGE
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Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 915

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
i 7 i 7

Peak b i " MWW

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 400400 42.26 74.00 -31.74 63.31 34.17 10.33 65.55 .00 === PEAK 1 490400 4158 74.80 -32.42 62.63 3417 10.33 €555 0.00 -~ --- PEAC
1735608 42.57 74.88 -31.43 6045 35.80 1073 6641 .08 --- PEAK 1 73%6.08 42.65 74.88 -31.35 60.53 35.88 1273 664l 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) o L&4el (dBuVim)
2
1118 !
i1
i3
LT U U-2A N2
48
Peak
125
163
[ 2200. 0. 4500, 5600. 7000
5000 5048, 5096, 44, Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Limit Read At Cable Preamp  Aux freg Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz duV/m dBuv/m  dB dBwV dBm B 4B dB 1244600 11120 -=meme meeee 108.55 L9 7.1 3693 0.0 161 Bl Pesk
1508976 58.85 74.00 -15.15 50.69 3435 10.55 3674 .00 7 5240.00 117,85 -=m-em mmeees 109.28 34.49 10.68 36.52 .88 161  BL PEAK
11ﬂLe\leI (dBuVim) o L&4el (dBuVim)
1134 2
1
i1
i3
50
LN LALECIG) L AL
488 ! J"_,—/J
Av
) 125 '
163
[ 2200. 0. 4500, 5600. 7000
5000 5048, 5096, 44, Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux Freq Level Line Margin Level Factor Loss Factor Factor Renark

Freq Level Line Margin Level Factor Loss Factor Factor

Mz duV/m dBuv/m  dB dBwV dBm B 4B dB
1 5e90.00 46.22 4.0 -7.78 38.06 34.35 10.55 3674 0.00

Mz dBuv/n dBuv/m B B dBfm B B B o deg

98,81 3239 7.0 3693 0.00 161 Bl Average
99.63 34,49 10.68 36.52 .80 161 81 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
1H|.M(dmlwml
134 \”
915 \W
iy U-HI-A-U-N-2A-ULAI-2C
654 |
M, !
L ANRIL T IS PR
il Aot bbby el
Peak Blank
1§
163
5240 5264, 51 S 5416 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545,14 56.78 7400 -17.22 47.47 3469 10.84 3622 0.0 161 Bl PEM

Lol

134

W [RUERERIN BT
a4 — 1

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5389.38 45.68 5400 -8.32 36.59 34.63 10.77 3631 .80 161 81 AVERAGE
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ssamonas. FCC TEST REPORT

Report No. : FR452305C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
1
138 1138
175 95
"3 i3
= UNHANI-2AUNI-C
850 850
u e s
a8 : M
Peak
0 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
5000 5048. 5096, S84, 5192 5240 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Gable Preanp  Aux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuv/n dBuv/m B B dBfm B B B o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 245200 113,03 ---evm ooeee 19,34 240 7.2 3692 0.0 175 174 Peak
1 569488 59.27 74.00 -14.73 5118 34.35 10.55 3673 0.6 175 174 PEX 2 5240.00 122,16 --eeee eemees 113,48 34.50 10.69 36,51 0.60 175 174 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
fas s z
1
175 95
"3 i3
850 850
UL INICG) LA Z NG
89 T L
Av
g s 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
5000 5048. 5096, S84, 5192 5240 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 593.84 47.86 54.00 -6.14 39.69 3435 10.55 3673 .00 175 174 AVERAGE

Mz dBuv/n dBuv/m B B dBfm B B B o deg
100.54 3240 700 %92 om0 13 174 Aerage
15,02 34.49 10.68 36.52 0.88 175 174 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental

Lol

134 {)\

)

U-HIA-U-H-2A-UI-2C

650 I 1

M0 i it It s A Al M
8 \WWN Wity J‘JY'A f r\“ ,“”A‘VUM MWW WWM‘W'

Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5397.% 59.30 74.00 -14.70 50.19 34.64 10.77 3638 0.0 175 174 PEM

Lol

134

\ U-NA--A0-2-U-HI-2C AV
f

“ B T

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539.42 49.06 S4.00 -4.94 39.95 3464 1077 3638 @00 175 174 AVERAGE
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Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
o 1
Peak s A i s
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 44.55 08.20 -23.65 5B.40 37.48 15.56 66.09 @.00 ---  --- PEAK 1 1p480.00 45.04 68.20 -23.16 58.89 37.48 15.56 66.89 @.00 ---  --- PEAK
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Mode Band Edge - L

U-NII-8_6.875-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz

ANT CDD 154T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) il e
1138 13 ! 2
a5
95 3 i
o | Wi P Wil e
8.3
i3 W |
Gl o
w WW
48
Peak 29
125
16.3
163
1000 2800, 4600, 5400, 200, 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 24355 118,71 —----- ---o- 108,12 3.7 7.18 3.9 .00 108 4B Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 523,50 10846 ------ -me 59,80 3449 10.69 36.52 0.00 108 43 Pesk
1 71525 77.60 88.20 -10.60 67.13 35.70 12.62 37.85 0.0 108 4B PEMK 3700708 9.3 s oo BLEL 35.70 1260 7.8 0.00 108 43 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134
1 2
075 075
3
8.3

i3 m ﬂ WIFLGE(AVE)
I WELGE[AVE) 850

i il Byl
s JWW

Avg 325
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
- L 43550 109,39 --ooov -oeoen 9.8 3 T8 6.9 000 18 4 Mersge
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 SM350 99.66 --o--- -eeee- 9.00 34.49 10.69 36.52 0.00 108 43 Average
1 715.60 67.75 68.20 -0.45 57.28 35.70 12.62 37.85 0.0 108 45 AVERAGE 3710708 BLOL -m-es e LA 3570 1260 3185 Q.08 108 45 Average
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Mode Band Edge - L

U-NII-8_6.875-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz

ANT CDD 154T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) il e
' 2
134 134
95 !
i1 ‘ i
. Wi P Wil e
81 |
i3 Uw
850
850 Lot o bt Kttt
LI
48
Peak 29
125
163
163
1000 2600. 4600, 6400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 445,00 11420 ----- - 1NL% 32,39 7.09 3694 0.00 100 240 Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1523500 118,30 -eeer eee- 10976 .48 10.68 3653 0.00 100 240 Peak
1 7125.60 78.96 88.20 -9.24 68.49 35.70 12.62 37.85 0.0 108 240 PEAK 3O7007.00 99.19 ------ -ees B8.07 35.70 1260 .88 0.00 100 240 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134 1 i
05 Lk ;
813
i3
{\ WIFLGE(AVG)
WEFLSE(AVG) 850
50 \J .
LI WL“WM
48
Avg 325
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
e 1 2445.0 104,10 ------ - 146 3239 7.19 6.9 0.00 100 240 Average
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 5735.00 10920 -moene e 160.58 34.48 10.68 36.53 €.00 108 240 Average
1 715.60 66.46 68.20 -1.74 55.99 35.70 12.62 37.85 0.0 109 240 AVERAGE 3710708 8913 e o 78.8L 3570 1260 3765 Q.00 100 240 Average
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